
DRAFT 

Owosso Mid-Shiawassee County 
Wastewater Treatment Plant 
Clean Water State Revolving Fund  
Project Plan  
 
 
 
Project No. 220102 
April 11, 2022 



 

 

 

Owosso Mid-Shiawassee County  
Wastewater Treatment Plant 
Clean Water State Revolving Fund  
Project Plan 

 
 

Prepared For: 
 
City of Owosso, Michigan 
 
 

April 11, 2022 
Project No. 220102 
 
 

Draft 
 
 



Table of Contents DRAFT Fishbeck | Page i 

 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

1.0 Introduction ...................................................................................................................................................1 
2.0 Project Background ........................................................................................................................................2 
[...]
5.1 Mitigation of Short-Term Impacts ................................................................................................. 24 
5.2 Mitigation of Long-Term Impacts .................................................................................................. 25 

5.2.1 Siting Decisions ................................................................................................................. 25 
5.2.2 Operational Impacts ......................................................................................................... 25 

5.3 Mitigation of Indirect Impacts ....................................................................................................... 25 
6.0 Public Participation ..................................................................................................................................... 25 

6.1 Public Hearing Advertisement ....................................................................................................... 25 
6.2 Public Hearing Contents ................................................................................................................ 25 
6.3 Public Hearing ................................................................................................................................ 26 
6.4 Adoption of the Project Plan .......................................................................................................... 26 

 

List of Tables 
Table 1 – Air Quality Standards ...................................................................................................................................2 
Table 2 – Rare Species Review ....................................................................................................................................4 
Table 3 – Population Projections ................................................................................................................................5 
Table 4 – Economic Characteristics.............................................................................................................................5 
Table 5 – Income and Employment ............................................................................................................................5 
Table 6 – Flows and Loads ..........................................................................................................................................7 
Table 7 – Significant Industrial Users ..........................................................................................................................8 
Table 8 – Treatment Alternatives Life Cycle Assessment ......................................................................................... 17 
Table 9 – Monetary Evaluation Summary ................................................................................................................ 18 
Table 10 – Design and Construction Schedule ......................................................................................................... 23 
Table 11 – Proposed Phase 1 Project Cost Summary ............................................................................................... 23 
Table 12 – Proposed Phase 2 Project Cost Summary ............................................................................................... 23 
Table 13 – Weighted Project Useful Life .................................................................................................................. 24 



Table of Contents DRAFT Fishbeck | Page iv 

 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

List of Photos 
Photos 1 and 2 – Nitrification Tower Structural Damage ......................................................................................... 10 
Photos 3 and 4 – Intermediate Clarifiers Structural Damage and Sludge Pump ...................................................... 11 
Photos 5 and 6 – Weld Repair at Surface Wash Header .......................................................................................... 12 
Photos 7 and 8 – Fiberglass Tank Base and Pipe Support ........................................................................................ 13 
 

List of Figures 
Figure 1 – WWTP Project Area  
Figure 2 – Location Map 
Figure 3 – Wetlands and Major Surface Waters 
Figure 4.1 – FEMA Floodplain 
Figure 4.2 – WWTP FEMA Floodplain 
Figure 5 – Outdoor Recreational Facilities  
Figure 6.1 – Topography 
Figure 6.2 – WWTP Topography 
Figure 7.1 – Soils  
Figure 7.2 – WWTP Soils 
Figure 8 – Prime Farmland  
Figure 9.1 – Existing Land Use City of Owosso 
Figure 9.2 – Existing Land Use City of Corunna 
Figure 9.3 – Existing Land Use Owosso Township 
Figure 9.4 – Existing Land Use Caledonia Township 
Figure 10 – Population Density  
Figure 11 – Environmental Contamination  
Figure 12.1 – Selected Alternative Project Areas 
Figure 12.2 – Selected Alternative Project Area Main Building 

 
List of Appendices 
Appendix 1 SSO Discharges 
Appendix 2 Asset Management Plan 
Appendix 3 Replacement Cost Estimates 
Appendix 4 EGLE Permit Violation Documentation 
Appendix 5 Public Meeting Transcription 
Appendix 6 Disadvantaged Community Status Determination Worksheet 
Appendix 7 Administrative Consent Order 
Appendix 8 Public Notice Affidavit of Publication 
 

List of Abbreviations/Acronyms 
ACO Administrative Consent Order 
ACS American Community Survey 
AGS Activated Granular Sludge 
AMP asset management plan 
CBOD5 five-day carbonaceous biochemical oxygen demand 
CIP Capital Improvements Plan 
City City of Owosso 
Cm Ceresco Loam 



Table of Contents DRAFT Fishbeck | Page v 

 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

CO carbon monoxide 
CSO combined sewer overflow 
EGLE Michigan Department of Environment, Great Lakes, and Energy 
EQ equalization 
FEMA Federal Emergency Management Agency 
hp horsepower 
I/I infiltration and inflow 
I/O input/output 
MBR Membrane Bioreactor 
MGD million gallons per day 
MsA Metamora Sandy Loam 
MuE2 Miami Loam 
NAAQS National Ambient Air Quality Standards 
NASSCO National Association of Sewer Services Companies 
NO2 nitrogen dioxide 
NPDES National Pollutant Discharge Elimination System 
O&M operations and maintenance 
O3 ozone 
OM&R operation, maintenance, and replacement 
PACP Pipeline Assessment Certification Program 
Pb Lead 
PBB power panelboard  
PLC programmable logic controller 
PM2.5  fine particulate matter less than 2.5 microns 

PM10 fine particulate matter less than 10 microns 
SAD  Special Assessment District 
SCADA Supervisory Control and Data Acquisition 
SF Square Feet  
SHPO State Historical Preservation Office 
SIU significant industrial users 
SO2 sulfur dioxide 
SRF State Revolving Fund 
SSO sanitary sewer overflow 
THPO Tribal Historic Preservation Offices 
TSP suspended particulate matter 
TSS Total Suspended Solids 
UIS Utilities Instrumentation Service 
USEPA U.S. Environmental Protection Agency 
UV Ultraviolet 
VPN virtual private network 
WWTP Wastewater treatment plant 



April 11, 2022 DRAFT Fishbeck | Page 1 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

1.0 Introduction 

This Project Plan was prepared to obtain a State Revolving Fund (SRF) loan from the Michigan Department of 
Environment, Great Lakes, and Energy (EGLE) for the construction of proposed improvements to the City of 
Owosso Wastewater Treatment Plant (WWTP) in Owosso, MI. The City of Owosso (City) is located along the I-69 
corridor, approximately 20 miles northeast of Lansing. Recently, the City has experienced capacity limitations for 
both flow and loading at the WWTP. These limitations have led to discharges of poorly treated or untreated 
wastewater into the environment. Over the next 20 years, the WWTP will be unable to operate at the designed 
efficiency as equipment continues to age and fail. This will cause harm to the service area if left unaddressed. 
Over the next 20 years, costs will only increase as more parts of the facility deteriorate and reach the end of their 
respective life cycles. Aging infrastructure must be replaced and capacity limitations must be addressed in order 
to ensure the facility can remain operational and meet its National Pollutant Discharge Elimination System 
(NPDES) discharge permit.  

In the 1930s, a 2 MGD (million gallons per day) primary wastewater facility was constructed to serve the City of 
Owosso. Chlorination was added in the 1960s. The WWTP was upgraded to a 6 MGD independent 
physical-chemical treatment facility in the early 1980s to serve the Mid-Shiawassee County area including the City 
of Owosso, City of Corunna, and the sewered portions of Owosso Township and Caledonia Township. The plant 
was renamed the Owosso Mid-Shiawassee County Wastewater Treatment Plant. The treatment process did not 
perform to the permit requirements and was costly and problematic to operate. A major process modification 
was constructed in 1986 to incorporate biological treatment with the properly functioning elements of the 
physical-chemical treatment plant. In 1987, revisions were made to the filter backwash system. Year-round 
disinfection requirements went into effect in 1991. Sodium hypochlorite storage and feed equipment was 
installed to replace gaseous chlorine for disinfection. The granular activated carbon modules were repurposed for 
dechlorination with sodium bisulfite polishing. 

In 1998, minor odor control measures were installed, including: forced draft ventilation on the first stage 
(“roughing”) trickling filter. The previous comminutors/bar screens were replaced with combination 
grinding/screening units to improve pretreatment. In 1999, a centrifuge system was installed to replace the 
previous plate and frame filter press for sludge dewatering. Polymer sludge conditioning replaced ferric chloride 
and lime.  

In 2012, a main electrical busway and main electrical breakers were replaced and the switchgear between the 
electrical feeds was upgraded. Use of granular activated carbon for dechlorination was eliminated and the sodium 
bisulfite system upgraded as the primary means for dechlorination. Since 2016, the plant has seen additional 
improvements including the additions of ¼” bar screens and compactors, replacement of mechanical parts in 
primary clarifiers and sludge thickener. In 2020, headworks improvements included replacement of screw pumps 
and installation of grit vortex chamber. The project area includes the Owosso WWTP property area. Figure 1 
shows recent plant improvement areas and proposed project areas. 

Key components of the secondary and tertiary treatment have reached or are beyond the end of their useful life, 
including the tricking filters, pressure filters, intermediate clarifiers, and disinfection. In May 2020, heavy rains on 
saturated ground caused plant flows necessitating complete process bypass. This resulted in multiple sanitary 
sewer overflows (SSOs) and excessive Total Suspended Solids (TSS) in plant effluent. High flow events such as this 
are expected to increase over the next 20 years as improvements in the collection system increase conveyance to 
the plant and as the severity and frequency of wet-weather events are expected to increase. The proposed 
project addresses the critical issue of aging infrastructure and also addresses the current flow capacity limitations. 
The proposed improvements will restore the plant to its design capacity, increase the longevity of the WWTP, and 
mitigate peak wet-weather flow limitations at the WWTP. 



April 11, 2022 DRAFT Fishbeck | Page 2 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

2.0 Project Background 

2.1 Delineation of the Study Area 

The Study Area is defined as the area serviced by the Owosso WWTP. See Figure 2 for a delineation of the study 
area. 

The Study Area provides the basis for planning the proposed project and covers the geographic area served by the 
existing wastewater system. The current Sewer District, which includes the City of Owosso, the City of Corunna, 
and parts of Owosso and Caledonia Townships, represents the area that is currently served by the Owosso 
WWTP. Specific plans to expand the sewer district do not currently exist. On a case by case basis, sanitary sewer 
service may be extended to areas upon the request of landowners. The current Sewer District represents the 
20-Year Study Area. 

2.2 Environmental Setting 

2.2.1 Cultural Resources 

The proposed wastewater system improvements will have no direct historical or archeological impacts.  

The Michigan State Historical Preservation Office (SHPO) and the Tribal Historic Preservation Officers (THPO) were 
not contacted since the proposed improvements have been deemed non-equivalency projects. 

2.2.2 Natural Environment 

2.2.2.1 Air Quality  

The Federal Clean Air Act of 1963, as amended in 1970, 1977, and 1990, requires the U.S. Environmental 
Protection Agency (USEPA) to establish National Ambient Air Quality Standards (NAAQS) which define the 
maximum permissible concentrations for certain pollutants. In 1971, the USEPA established standards for five 
criteria pollutants: suspended particulate matter (TSP), sulfur dioxide (SO2), nitrogen dioxide (NO2), carbon 
monoxide (CO), and photochemical oxidants. On October 5, 1978, the USEPA promulgated an additional ambient 
air quality standard for lead (Pb). A new air quality standard for ozone (O3) replaced the photochemical oxidant 
standard on February 8, 1979. In July 1987, the particulate matter standards were revised by the USEPA to place 
greater importance on fine particulate matter less than 10 microns (PM10). 

The current Air Quality Standards for Michigan are summarized by pollutant in the table below. EGLE conducts air 
quality monitoring throughout the state. Non-attainment areas are those that have concentrations over the 
NAAQS standards. The NAAQS Standards are provided in Table 1 for reference. 

Table 1 – Air Quality Standards 

Criteria Pollutant 

Primary Criteria 
(Health Related) 

Secondary Criteria 
(Welfare Related) 

Type of Average 
Standard Level 
Concentration 

Type of 
Average 

Standard Level 
Concentration 

Carbon Monoxide (CO) 
2nd highest 8-hour 9 ppm (10 mg/m3) 

No Secondary Standard 
2nd highest 1-hour 35 ppm (40 mg/m3) 

Lead (Pb) Maximum 3-month average 0.15 µg/ m3 Same as Primary Standard 

Nitrogen Dioxide (NO2) Annual arithmetic mean 0.053 ppm (100 µg/ m3) Same as Primary Standard 

Ozone (O3) 
4th highest 8-hour daily 

maximum averaged over 
3 years 

0.075 ppm (147 µg/ m3) Same as Primary Standard 



April 11, 2022 DRAFT Fishbeck | Page 3 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

Table 1 – Air Quality Standards 

Criteria Pollutant 

Primary Criteria 
(Health Related) 

Secondary Criteria 
(Welfare Related) 

Type of Average 
Standard Level 
Concentration 

Type of 
Average 

Standard Level 
Concentration 

Particle Matter 

PM10 (10 micron) 24-hour 150 µg/ m3 Same as Primary Standard 

PM2.5 (2.5 micron) annual 
arithmetic mean 

15 µg/ m3 Same as Primary Standard 

PM2.5 98th percentile 24-hour 
averaged over 3 years 

35 µg/ m3 Same as Primary Standard 

Sulfur Dioxide (SO2) 
Annual arithmetic mean 0.03 ppm (80 µg/ m3) 

3-hour 
0.5 ppm (1300 

µg/m3) 2nd highest 24-hour 0.14 ppm (365 µg/ m3) 

The WWTP site resides in an area that is within attainment with all air quality standards. The proposed work will 
have no significant effect on the local air quality. Heavy equipment used for construction will temporarily increase 
emissions in work areas but is not expected to produce a significant or lasting effect. 

2.2.2.2 Wetlands 

Based upon the National Wetlands Inventory Map, the proposed project will not adversely impact existing 
wetlands. See Figure 3 for a map of the wetlands that are located within/adjacent to the study area. 

2.2.2.3 Coastal Zones 

The City is inland and there are no coastal areas within or adjacent the City of Owosso. 
[...]
population in the study area was estimated to be 26,648 persons. This population includes the entire study area 
and some areas of Owosso and Caledonia Townships, which are outside of the study area. The total population 



April 11, 2022 DRAFT Fishbeck | Page 5 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

for Owosso and Caledonia Townships were used for population estimates because the exact population served by 
the sewer district within the Townships was not available. See Figure 10 for population density in the study area. 

2.3.2 Current and Future Population to be Served by the Proposed Projects 

No proposed developments adding major water users are planned. Therefore, the proposed wastewater 
improvements will serve the current and future population. 

2.3.3 Population Projection for the Study Area for the next 5, 10, and 20 Years 

The projected 20-year population for the study area was estimated with consideration to past and current 
population numbers obtained from the U.S. Census Bureau. The estimated service area population decreased at 
an average rate of 0.4% annually between 2010 and 2020. This rate was used for the 5-year, 10-year and 20-year 
projections. See Table 3 for projections. 

Table 3 – Population Projections 

Year City of Owosso City of Corunna Owosso Twp Caledonia Twp Total 

2010 15,194 3,515 4,821 4,360 27,890 

2020 14,373 3,363 4,765 4,157 26,658 

2025 13,963 3,287 4,737 4,056 26,042 

2030 13,552 3,211 4,709 3,954 25,426 

2040 12,731 3,059 4,653 3,751 24,194 

Source: ACS 5-year Estimates 2020 & 2010 Data 

2.4 Economic Characteristics 

Table 4 lists economic characteristic from the 2020 ACS Survey of Industry by Occupation for the Civilian 
Employed Population for persons aged 16 and over in the service area.  

Table 4 – Economic Characteristics 

 City of Owosso City of Corunna Owosso Twp Caledonia Twp 

Eligible for Employment 11,592 2,692 4,127 3,559 

In Labor Force 7,502 1,433 2,518 1,850 

Not in Labor Force 4,090 1,259 1,609 1,793 

Percent Participating 64.4% 53.2% 61.0% 52.0% 

Unemployment Rate 5.0% 3.9% 4.0% 3.1% 

Source: ACS 5-year Estimates 2020 Data 

2.4.1 Economic Structure and Major Employers 

The three major industries in Owosso include Educational Services & Healthcare, Manufacturing, and Retail Trade. 
As seen in Table 4 and according to the U.S. Census Bureau, these three industries account for over 50% of 
industry in the City. 

2.4.2 Median Annual Household Income 

Table 5 lists median household income and employment statistics according to ACS 2020 data. 

Table 5 – Income and Employment 

 
Owosso 

Twp 
Caledonia 

Twp 
Owosso 

City 
Corunna 

City 
Number of 

Jobs 
Percent of 

Jobs 

Median Household Income $47,101 $53,617 $41,943 $41,905   

Civilian employed population 16 years and over 2,417 1,793 7,094 1,377 12,681 100% 



April 11, 2022 DRAFT Fishbeck | Page 6 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

Table 5 – Income and Employment 

 
Owosso 

Twp 
Caledonia 

Twp 
Owosso 

City 
Corunna 

City 
Number of 

Jobs 
Percent of 

Jobs 

Agriculture, forestry, fishing and hunting, and 
mining 

36 26 28 29 119 1% 

Construction 167 76 293 91 627 5% 

Manufacturing 506 342 1,601 109 2,558 20% 

Wholesale trade 83 46 164 70 363 3% 

Retail trade 205 117 824 251 1,397 11% 

Transportation and warehousing, and utilities 70 119 319 58 566 4% 

Information 32 45 80 14 171 1% 

Finance and insurance, and real estate and 
rental and leasing 

154 43 226 26 449 4% 

Professional, scientific, and management, and 
administrative and waste management services 

182 82 506 108 878 7% 

Educational services, and health care and social 
assistance 

585 614 1,550 358 3,107 25% 

Arts, entertainment, and recreation, and 
accommodation and food services 

175 139 812 122 1,248 10% 

Other services, except public administration 160 51 527 111 849 7% 

Public administration 62 93 164 30 349 3% 

Source: ACS 5-year Estimates 2020 Data 

2.5 Existing Facilities 

2.5.1 Method of Wastewater Treatment 

A 2 MGD (million gallons per day) primary wastewater facility was constructed in the 1930s to serve the City of 
Owosso. Chlorination was added in the 1960s. The WWTP was upgraded to a 6 MGD independent 
physical-chemical treatment facility in the early 1980s to serve the Mid-Shiawassee County area including the City 
of Owosso, City of Corunna, and the sewered portions of Owosso Township and Caledonia Township. This process 
did not perform to the permit requirements and was costly and problematic to operate. A major process 
modification was constructed in 1986 to incorporate biological treatment with the properly functioning elements 
of the physical-chemical treatment plant. In 1987, revisions were made to the filter backwash system. Today the 
WWTP maintains the 6 MGD design loading of the 1980s era physical-chemical treatment plan.  

The following is a description of the process flow. Flow enters the influent well and is lifted via screw pumps to 
the headworks building where raw wastewater is passed through, ¼” bar screens and screenings are compacted 
and removed. Flow then proceeds by gravity to a vortex grit chamber and on to primary clarifiers. Primary clarifier 
effluent flows by gravity to an intermediate pump well where is it pumped to secondary treatment. Secondary 
treatment consists of three towers located just east of the filter building. The towers are identical with No. 3 
serving as a roughing tower with forced draft ventilation and No. 1 and No. 2 serving as nitrification towers for 
tertiary treatment. Primary effluent is pumped to the roughing tower from the intermediate wet well. The 
roughing tower discharges to intermediate clarifiers located just south of the headworks/filter building. Clarifier 
effluent then flows to the tertiary wet well which is separated from the intermediate wet well by a retaining wall 
with an overflow weir. Tertiary pumps discharge to three pressure filters. From the pressure filters, flow is further 
directed to the disinfection/nitrification treatment train. In the events of high flow, the overflow weir between 
the tertiary and intermediate well allows bypass of the secondary roughing tower/intermediate train directly to 



April 11, 2022 DRAFT Fishbeck | Page 7 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

the tertiary filter/disinfection/nitrification train. The tertiary train can also be bypassed by discharging secondary 
effluent directly to the plant effluent point. 

Year-round disinfection requirements went into effect in 1991. Sodium hypochlorite (chlorine source) storage and 
feed equipment was installed to replace gaseous chlorine for disinfection. Chlorinated effluent passes through 
spent carbon absorption modules. Hypochlorite dosing occurs after the pressure filters.  The carbon absorption 
modules are no longer maintained as such. For a period of time, the spent granular activated carbon inside the 
units assisted with dechlorination. In 2012-2014, use of granular activated carbon for dechlorination was 
eliminated and the sodium bisulfite system was upgraded as the primary means for dechlorination. Currently the 
spent modules serve only for chlorine contact. All flow through the carbon modules is pressurized with ultimate 
discharge to the two nitrification towers. After the nitrification towers, a portion of the forward flow may be 
recirculated back to the tertiary wet well. Recirculation is controlled by a valve on the discharge header to the 
process water tanks located between the intermediate clarifiers. The portion of nitrified effluent that is not 
recirculated flows to process water tanks. Two process water pumps located in the filter building are used to draw 
water from the disinfected filter effluent with the plant building. Effluent not being returned is dechlorinated and 
discharged to the Shiawassee River. 

2.5.2 Sludge Handling and Disposal 

Sludge is removed from the primary and intermediate clarifiers. Primary sludge flows by gravity and intermediate 
sludge is pumped to a gravity thickener located between the primary clarifiers. The plant has seen recent 
improvements to its sludge processing including replacement of parts in the primary clarifiers and sludge 
thickener. Construction began in 2022 on solids handling improvements to replace the existing centrifuge system 
with a screw press system for dewatering. Dewatered solids will continue to be hauled off site to landfill. 

2.5.3 Collection system 

The sewer collection system consists of 14 pump stations, approximately 68.2 miles of sanitary sewer and 3.8 
miles of pressurized main. Most of the gravity sewer was installed in the 1920s and 46% of the system is in failing 
condition. The recently completed Asset Management Plan (AMP) provides a complete description of the 
collection system. The AMP provides an asset inventory, identifies the critical assets, and provides a capital 
improvements plan (CIP). A copy of the collection system AMP can be provided upon request. 

There are no proposed collection system improvements. 

2.5.4 Location Map 

An existing system location map is provided in Figure 2. 

2.5.5 Existing Flows and Characteristics of Waste 

Table 6 below provides a summary of the current annual average flow and loading. 

Table 6 – Flows and Loads 

Flow/Characteristic Units Influent Effluent NPDES Permit* 

Average Design Flow  MGD 3.5 -- 6 

Peak Design Flow MGD 12.0   

Max Plant Flow Capacity MGD 18.0 --  

CBOD5 
mg/L 81 3.9 10 

lbs. 2,558 148 500 

TSS 
mg/L 136 6 30 

lbs. 4,283 233 1500 



April 11, 2022 DRAFT Fishbeck | Page 8 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

Table 6 – Flows and Loads 

Flow/Characteristic Units Influent Effluent NPDES Permit* 

Phosphorus 
mg/L 2.99 0.61 1.0 

lbs. 94 20 50 

Ammonia 
mg/L 15.5 0.16 3.0** 

lbs. 469 6.6 150** 

*NPDES permit values represent the lowest monthly limits for concentration and loading unless otherwise noted. 
**NPDES permit values listed for Ammonia Nitrogen are Daily Limits for July-September. 

2.5.6 Septage Receiving Facilities 

The Owosso WWTP does not accept septage and does not have plans to accept septage withing the 20-year 
planning period. 

2.5.7 Major industrial Discharges 

Fishbeck performed a local limit evaluation for the Owosso WWTP in 2019. At that time, there were only three 
significant industrial users (SIU) contributing to the Owosso WWTP. The total discharge from these users was 
89,000 gallons per day. Industrial discharges are not expected to change significantly over the planning period. 
Table 7 lists SIUs. 

Table 7 – Significant Industrial Users 

Name Flow (gpd) Type of Operation 

Woodard 6,000 Metal Finishing 

Sonoco 40,000 Packaging 

Hospital 43,000 Healthcare Facility 

2.5.8 Average and Peak Dry-Weather and Wet-Weather Flows 

Currently the system experiences events that utilize the full plant secondary capacity during wet-weather 
conditions. As improvements are made to the collection system to correct bottlenecks currently causing backups. 
The flow will be allowed to flow to the plant during peak rain events increasing the volume currently received at 
the WWTP. Peak hourly flows currently exceed 18 MGD with no option to divert flow other than the proposed 
equalization basin. The equalization basin size is limited to the footprint available and will have a volume of 
approximately 5 million gallons. The basin will allow wastewater to be fully treated during storm events. 

2.5.9 Infiltration and Inflow 

An evaluation of infiltration and inflow (I/I) was completed as part of the recent collection system AMP. This 
evaluation identifies issues within the collection system. The capital improvements plan included in the AMP 
incorporates improvements to the collection system to help address known issues. 

2.5.10 System Bypasses and SSOs 

Wet-weather events exceeding the 18 MGD max plant hydraulic capacity have required complete bypass of the 
WWTP. Less severe wet-weather events have required bypass of the secondary treatment and tertiary treatment. 
The largest SSO that Owosso has recorded was in May 2020. During that event, 3.1 million gallons were bypassed 
over approximately 36 hours. Bypasses occurred at 5 different locations throughout collection system including 2 
million gallons at the WWTP. 

In the collection system, SSOs near the M-52 bridge are believed to stem from restrictions in the form of roots 
and debris in the 30” sanitary interceptor that flows west and north from that point to the WWTP (approximately 
5800 ft). There is also a two-pipe river siphon near the M-52 bridge that is flowing at 50% capacity, due to a 



April 11, 2022 DRAFT Fishbeck | Page 9 

Z:\2022\220102\WORK\REPT\OWOSSO_CWSRF PROJECT PLAN_2022_0411.DOCX 

suspected collapse of one of the pipes. The river crossing is not part of the interceptor, but discharges to it on the 
north side of the river. As these items are corrected through cleaning/rehab/replacement activities, the result will 
be decreased backups and SSOs in the collection system allowing peak wet weather to flow into the WWTP. A 
record of SSO discharges is included in Appendix 1. 

2.5.11 Combined Sewers & CSOs 

There are no known combined sewers or combined sewer overflows (CSOs) within the collection system. 

2.5.12 Pump Stations 

There are 14 pumping stations in the WWTP service district. The City of Owosso operates and maintains three 
pumping stations (Palmer, Wright, Osburn Lake). Owosso and Caledonia Townships combined sewer authority 
operates seven pumping stations. The City of Corunna operates four pumping stations. All are adequately sized 
for the system. Upgrades are needed to keep them performing as design but are not included as part of this 
project. The collection system CIP can be made available upon request. 

2.6 Physical Condition of Facilities 

2.6.1 Nitrification/Roughing Towers: 

2.6.1.1 Description 

The towers were installed in 1986 and still function per their design specifications but have seen significant 
deterioration. The roughing tower was designed for 4 MGD average hydraulic loading. The nitrification towers 
were designed for 2 MGD each (4 MGD total) average hydraulic loading. 

Mechanically the towers are in poor condition. Ventilation windows are deteriorating significantly, rotating 
equipment (arms, bearings) are past their life expectancy, and the wires that hold up the distributer arms 
periodically fail and need to be replaced. Ongoing maintenance/rehab on the pumping system is also frequently 
required. Piping between pumps and towers are fiberglass and difficult to repair. Pipe supports have deteriorated 
beyond repair and need replacement. 

Structurally the towers are in critical condition. Concrete around the outside of each tank is deteriorating from 
moisture exposure. Some of the lintels above the openings have fallen out. The towers have structural damage 
and mold issues. The stairs have begun to pull away from the towers. The media support has failed in a couple of 
the towers, and the media is beginning to collapse.  

The following description is based on the original as-built drawings of the towers, dated July 1987. The towers are 
capped with an aluminum dome that sits on top of an exterior concrete block wall. The walls of the towers are 
constructed with a single wythe of split-face concrete block. From the drawings, there appear to be three 
continuous bond beams around the tower. One at the top, one at the bottom, and one approximately 12 feet 
above the bottom of the media. There are sixteen 2-foot-high by 4-foot-wide vents at the bottom of the towers at 
approximately 10 feet on center. There appears to be a lintel above the vents and below the bottom bond beam. 
The wall is reinforced with #5 vertical bars at approximately 32 inches on center. The media sits on top of a 